
  



 

CHAPTER-1-CEMENT 

INTRODUCTION 

● Cement is material having adhesive and cohesive properties in presence of water which 

provide a binding medium for the discrete ingredients. 

● Standard bulk density of cement is 1440kg/m3 & Sp. Gravity is 3.15 

● Volume of cement of 1 bag of 50kg is 35 litres. 

MANUFACTURING OF CEMENT: 

• Raw materials required for manufacture of Portland cement are calcareous and 

argillaceous material. Calcareous Material-Compounds of calcium such as limestone or 

chalk Argillaceous Material-Compounds of Silica, Alumina & oxides of iron such as clay 

and shale. 

• Process consists of grinding the raw materials, mixing them in certain proportions 

depending upon their purity and composition and burning them in a kiln at 1300 to 
[...]
• Fresh wastewater is usually grey or light brown. However, as bacteria break down 

organic compounds, the dissolved oxygen in the wastewater is reduced to zero and 

colour changes to black. This condition of waste is said to be septic or stale. 

• The common method of colour removal is by coagulation followed by sedimentation. 

2.3. ODOUR 

• Odours in wastewater usually are caused by gases produced by the decomposition of 

organic matter. 

• The most characteristic odour of stale or septic wastewater is hydrogen sulphide 

produced by anaerobic micro-organisms that reduce sulphates to sulphides. 

2.4. TEMPERATURE 

The average Temperature of sewage in India is 20°C, near the ideal Temperature for 

biological activities. 

3. CHEMICAL CHARACTERISTICS 

Important chemical characteristics of wastewater are listed below: 

i) Total solids, suspended solids and Settleable solids. 

ii) pH value. 

iii) Chloride content 

iv) Nitrogen content 



v) Presence of fats, greases, and oils. 

vi) Sulphides, sulphates and H2S gas. 

vii) Dissolved oxygen. 

viii) Chemical oxygen demand (COD). 

ix) Bio-chemical oxygen demand (BOD). 

x) Total organic carbon (TOC). 

xi) Theoretical oxygen demand (ThOD). 

3.1. TOTAL SOLIDS, SUSPENDED SOLIDS AND SETTLEABLE SOLIDS 

Solids present in wastewater may be in four forms: suspended solids, dissolved solids, 

colloidal solids and settlement solids. 

• Suspended solids are those which remain floating in the water. 

• Dissolved solids are those which dissolve in wastewater. 

• Colloidal solids are finely divided solids remaining either in suspension or in solution. 

• Settleable solid is that portion of solid matter that settle out if the wastewater is 

allowed to remain undisturbed for 2 hours. 

• Inorganic matter consists of sand, gravel, debris, chlorides, sulphates etc., whereas 

organic matter consists of: 

i) Carbohydrates such as cellulose, cotton, fibre, sugar etc. 

ii) facts and oils from kitchens, garages, shops etc. 

iii) nitrogenous compounds like proteins, urea, fatty acids etc. 

The number of various kinds of solids present in wastewater can be determined as 

follow: 

a) Total solids can be determined by evaporating a known value of the wastewater 

sample and weighing the dry residue left. The mass of residue left divide by the volume 

of the sample is total solids in mg/l. 

b) The suspended solids, also called non-filterable solids. Thus weighting the dry residue 

left and dividing by volume of sample filtered will give suspended solids in mg/l. 

c) The quantity of settlement solids can be determined using the Imhoff cone (figure). 

Wastewater is allowed to stand in the cone for two hours, and  

the quantity of solids settled down in the bottom is directly readout, which gives an 

approximate amount of settlement solids. 



 

3.2. pH VALUE 

• The alkalinity of the fresh wastewater samples is alkaline, but as time passes, it 

becomes acidic because of the bacteria action in anaerobic or nitrification processes. 

3.3. CHLORIDE CONTENT  

• These are derived from kitchen wastes, human faeces, and urinary discharges etc. 

• The chloride content can be measured by titrating the waste sample with a standard 

silver nitrate solution, using potassium chromate as an indicator. 

3.4. NITROGEN CONTENT 

• The presence of nitrogen in wastewater indicates the presence of organic matter, and 

may be found, in the following forms: 

a) Free ammonia or ammonia nitrogen (indicates recent pollution) 

b) Albuminoid nitrogen or organic nitrogen (indicates quantity of nitrogen before 

decomposition has started). 

c) Nitrites (indicates partly decomposed condition). 

d) Nitrates [indicates old pollution (fully oxidized)] 

3.5. PRESENCE OF FATS, OILS AND GREASES 

• The amount of facts and greases in the wastewater sample can be determined by 

evaporating and mixing the residual solids with ether (hexane). The solution is then 

poured off and evaporated, leaving the facts and greases as residue, easily weighted. 

3.6. SULPHIDES, SULPHATES AND HYDROGEN SULPHIDE GAS 

• Sulphides and sulphates are formed due to the decomposition of various sulphur-

containing substances present in the wastewater. 

• This decomposition also leads to the evolution of hydrogen sulphide gas, causing bad 

smells and odours, besides causing corrosion of concrete sewer pipes. 

• The initial decompositions is associated with the formation of H2S gas, which also 

ultimately gets oxidized to form sulphates ions. 

3.7. DISSOLVED OXYGEN 



• Dissolved oxygen is required for the respiration of aerobic micro-organisms and all 

other aerobic life forms. 

• The dissolved oxygen in fresh wastewater depends upon Temperature.  

If the Temperature of sewage is more, the D.O. content will be less. Max quantity of 

D.O. that can remain mixed in water at a particular temperature is called Saturation 

Dissolved Oxygen. 

• Dissolved oxygen less than 4 ppm is detrimental to the survival of fish. 

• The D.O content of wastewater is determined by Winkler's Method. 

3.8. CHEMICAL OXYGEN DEMAND (COD) 

• The COD test is used to measure the organic matter content of wastewater, both 

biodegradable and non-biodegradable. 

• The oxygen equivalent of organic matter that can be oxidized is measured using a 

strong chemical oxidizing agent in an acidic medium. 

• Potassium dichromate is excellent for this purpose. 

• This test is also sometimes called the dichromate-oxygen demand test. 

• (COD-BODu) = Non-biodegradable organics. 

 

3.9. THEORETICAL OXYGEN DEMAND (THOD) 

➢ If the chemical formula and the quantity of all organic matter present in the sewage 

are known, the exact amount of oxygen required to oxidize can be calculated 

stoichiometrically. It is called theoretical oxygen demand (ThOD). 

➢ For most practical cases, COD = ThOD(taken), However, generally ThOD > COD > 

BOD > TOC 

3.10. TOTAL ORGANIC CARBON (TOC) 

➢ It is another method of expressing organic matter in terms of carbon content. 

3.11. BIOCHEMICAL OXYGEN DEMAND 

➢ Biochemical oxygen demand is used to measure the quantity of oxygen required for 

oxidation of biodegradable organic matter present in a water sample by aerobic 

biochemical action. 

➢ Three classes of materials exert oxygen demand of wastewater: 

a) Carbonaceous organic materials. 

b) Oxidisable nitrogen derived from nitrite, ammonia, and other organic nitrogen 

compounds serve as food for specific bacteria (Nitrosomonas and Nitrobacter). 



c) Chemical reducing compounds, e.g. Fe2+, SO3
2- (sulphites), SO2- (sulfide) which are 

oxidized by dissolved oxygen. 

• For domestic sewage, nearly all oxygen demand is due to carbonaceous organic 

material and is determined by the BOD test. 

= 5

Vol. of the diluted sample 
BOD  D.O. consumed in the test by diluted sample 

Vol. of the undiluted sewage sample
 

The above factor in the bracket is called the dilution factor. 

• The first demand occurs due to oxidation of organic matter and is called 

carbonaceous demand or first stage demand. Later demand occurs due to biological 

oxidation of ammonia and is called nitrogenous demand or second stage demand. 

• However, the term BOD usually means the first stage BOD. 

 

3.11.1. REACTION KINETICS 

 

Lt = amount of organic matter present at time t 

 

• Unit of KD is in terms of per day, and it is temperature-dependent. 

                                              ( )
20

, ,20
1.047o O

T

D T C D C
K K

−
=  

                                         (Vanhoff-Arrhenius equation) 

• KD is also sometimes called deoxygenating constant 

3.11.2. ESTIMATION OF KD 



 

 

4. POPULATION EQUIVALENT 

• Average standard BOD of domestic sewage is 80 gms per person per day. 

• The number of people who produce the amount of BOD at the rate of 80 gms per person 

per day equal to that produced by industrial sewage is called the population equivalent of 

industrial sewage. 

5. RELATIVE STABILITY (S) 

• Relative stability (S) is calculated as 

 

 

T20/t37 = time in days for a sewage sample to decolourise a sample of methylene blue 

solution when incubated at 20° and 37°, respectively. 

Note: Sometimes, seeded water is used for dilution in the BOD test. The seeded water 

is the water with seeding of mixed bacterial culture. 

In that case, for a seeded sample: 

( ) ( )1 2 1 2
5

D D B B (1 P)
BOD

P

− − − −
=   

Where, 

D1 = Do of diluted sample immediately after dilution mg/l 

D2 = Do of diluted sample after 5 days (120 hours) mg/l 

B1 = Do of seeded control sample before incubation, mg/l 

B2 = Do of seeded control sample after 5 days incubation, mg/l 

P = Decimal volumetric fraction of sample used 

= volume of undiluted sample/volume of diluted sample     



6. VARIOUS NATURAL CYCLES 

(1) Aerobic cycle 

(2) Anaerobic cycle 

(i) Aerobic cycle 

 

Nitrogen cycle (Aerobic cycle) 

 

(ii) Sulphur Cycle 

 

Sulphur Aerobic cycle 

(iii) Carbon Cycle 

 

Carbon Aerobic cycle 

 



(iv) Anaerobic Cycle 

 

CHAPTER-7- SEWAGE TREATMENT PLANT  

Treatment Methods : 

Unit Operations 

The means of treatment in which the application of physical forces predomination are known 

as unit operations. 

Unit process 

The types of treatment in which the removal of contaminants is brought about by the 

addition of chemicals or the use of biological mass or microbial activities.  

                          

                       Schematic flow diagram of a typical conventional treatment plant  

PST-Primary Settling Tank, SST-Secondary Settling Tank  

Primary Treatments 

1. Screening: 



• The primary purpose of the screen is to protect pumps and other mechanical 

equipment. 

• Head loss through the screen, 

( )2 2

Lh (m) 0.0729 V v= −  

V = velocity through the opening of bar screen (in m/s) 

v = approach velocity in upstream channel (in m/s)  

2.  Comminution and Maceration 

They are installed before the fine screen. 

3.  Grit Chamber 

➢ They are located either before or after sewage pumps in sewage treatment plants to 

prevent clogging of pipelines, channels, etc., due to the settlement of grit. 

➢ Grit chamber should not allow settlement of organic materials. 

➢ Only one section (channel) is required if velocity control devices has been used, e.g., 

proportional flow weir, or Parshall flume or Sutro weir. 

                                                                                         

                        

➢ Grit chamber removes particles of size ≥ 0.2 mm 

➢ The specific gravity of the grit is usually in the range of 2.4 to 2.65, but for design 

adopt  2.65. 

➢  For 0.2 mm particle setting velocity = 0.025 m/s 

➢  Surface over flow rate (Q/A) = 2160 m3/m2/day. 



➢  Stokes law cannot be applied to grit chamber settling because the particle size is ≥ 

0.2 mm. In this case, CD can be approximated as  

            
0.6

18.5

(Re)
DC =  

 and   
2 ( )4

3

s w
s

D w

d
V

C

 



−
=  

➢ Horizontal flow velocity is 0.15-0.3 m/s 

➢ Horizontal critical flow velocity is given by  

  = −sCV 3 to 4.5 gd(G 1)   

➢ Detention time is 40 – 60 sec. 

➢ Depth is 1 – 1.5 m. 

➢ The freeboard is 0.3 m. 

➢ The settling velocity of grit particles in the transition zone is also calculated by Hazen’s 

modified formula. 

                   Vs = 60.6d(Gs – 1) 
3T 70

100

+ 
 
 

 

                              

4.  Detritus Tank 

The function of the detritus tank is to remove finer inorganic particles. It is similar to a 

grit chamber with the only difference that the grit chamber is meant for the removal of 

larger particles and detritus tank is meant for removing fine particles. 

5. Skimming Tank  

Skimmimg tank is provided for the removal of oil and greases, soaps. It is provided before 

sedimentation tank 

(i) Detention Period = 3 to 5 minutes. 

(ii) Amount of compressed air required = 300 to 6000 m3 per million litres of sewage. 



(iii) Surface Area, 

=
r

q
A 0.00622

V
 

 Where q= rate of flow of sewage in m3/day. 

 Vr= Min. rising velocity of greasy material to be removed in m/min  

 = 0.25 m/min mostly. 

Sedimentation 

In primary sedimentation, organic suspended solids are settled. 

Types of settling 

Type I: Discrete settling 

Type II: Flocculent settling 

Type III: Hindered or zero settling 

Type IV: Compression settling 

         PST Overflow rate 

(m3/m2/day) 

 Depth  Detention 

Time 

       Avg.     Peak 

        1 1o settling only     25-30     50-60    2.5-3.5 m     2-2.5 hr 

        2 1o settling followed 

by secondary 

treatment 

    35-50     80-120    2.5-3.5 m     2-2.5 hr 

        3 1o settling with ASP     25-35     50-60    3.5-4.5     2-2.5 hr 

 

Secondary Treatment (Biological Treatment) 

Units based on aerobic treatment: Trickling filter, Activated Sludge Process, Oxidation ponds 

etc. 

Units based on anaerobic treatment: Septic tank, Imhoff tank, UASB reactor 

Trickling Filter 



 

COMPARISON OF CONVENTIONAL AND HIGH RATE TRICKLING FILTER 

       Standard      High Rate  Super high rate 

Hydraulic loading 

(m3/m2/day) 

          1-4   10-40 (including 

recirculation) 

40-200 (including 

recirculation) 

Organic loading 

(kg 

BOD5/m3/day) 

        0.08-0.32    0.32-1.0 

(excluding 

recirculation) 

0.6-0.8 (excluding 

recirculation) 

Depth (m)          1.8-3.0      0.9-2.5      4.5-12 

Recirculation ratio 

(QR/Qo) 

              0        0.5-3.0         1-4 

 

 (a) Conventional Trickling Filter or Low Rate Trickling Filter 

   

=
+

100
n

1 0.0044 u
 

 Where,  

 n=The efficiency of the filter and its secondary clarifier, in terms of % of applied BOD 

 u= Organic loading in kg/ha-m/day applied to the filter (called unit organic loading) 

 (b) High Rate Trickling Filter 

(i) 

+

=
 

+ 
 

2

R
1

IF
R

1 0.1
I

  

 Where F = Recirculation factor 

 R/I = Recirculation ratio 



 (ii) =

+

100
n

Y
1 0.0044

VF

  

 Where,  

 Y = Total organic loading in kg/day applied to the filter, i.e. the total BOD in kg. 

 
Y

VF
 Unit organic loading in kg/Ha-m/day 

 V = Filter volume in Ha-m. 

 % efficiency of single-stage high rate trickling filter. 

 (iii) =

+
−

'

100
n

0.0044 Y
1

1 n' V 'F '

 

 Where,  

 n’= Final efficiency in the two-stage filter. 

 'Y = Total BOD in the effluent from the first stage in kg/day. 

 F’= Recirculation factor for second stage filter 

 V’= volume in second stage filter in ha-m. 

 Sludge Digestion Tank 

➢ The diameter of the tank is normally 6 – 38 m 

➢ The depth of the tank is approximately 6 – 12 m 

➢ The lower slope is 1 to 1 : 3. 

➢ Dia/depth = 1.5 – 4. 

(i) When the change during digestion is linear. 

 (a) 
+ 

=  
 

1 2V V
V t

2
  

 Where,  

 V=  volume of digestor in m3. 

 V1= Raw sludge added per day (m3/day) 

V2 = Equivalent digested sludge produced per day on completion of digestion, m3/day. 

Digestion period in the day. 

(b) 
+ 

= + 
 

1 2
2

V V
V t V T

2
with monsoon storage 

Where,  

T = number of days for which digested sludge V2 is stored (monsoon) storage) 

(ii) When the change during digestion is parabolic 



(a) ( )1 1 2

2
V V V V t

3

 
= − − 

 
without monsoon storage 

 (b) ( )1 1 2 2

2
V V V V t V T

3

 
= − − + 

 
 with monsoon storage 

 Destruction and Removal Efficiency (DRE) 

 
−

= in out

in

W W
DRE 100

W
  

 Where,  

 Win= The mass fill rate of one POHC (Principal organic Hazardous constituent) in the 

waste stream. 

Wout= Mass emission rate of the same POHC present in the exhaust emission before 

releasing to the atmosphere. 

Activated Sludge Process 

 

 

(i) Detention period, =
V

t
Q

  

 Where  

 V = volume of the Tank in m3. 

 Q = Quantity of wastewater flow into the aeration tank excluding the quantity of 

recycled sludge (m3/day) 

(ii) Volumetric BOD Loading or Organic Loading, (U)  



= 0QY
u

V
  

 Where,  

 0QY = Mass of BOD applied per day to the aeration tank through influent sewage in 

gm. 

 V= The volume of the aeration tank in m3. 

 Q= sewage flows into the aeration tank in m3. 

 YO = BOD5 in mg/lit (or gm/m3) of the influent sewage. 

(iii) = 0

t

QYF

M VX
  

 Where,  

F

M
 =Food (F) to Microorganism (M) ratio 

0QY  =Daily BOD applied to the aeration system in gm.  

0Y  = five day BOD of the influent sewage in mg/lit. 

Q= The flow of influent sewage in m3/day. 

tX  =MLSS (Mixed liquor suspended solids) in mg/lit. 

V= The volume of the Aeration Tank (lit). 

M=V
tX Total microbial mass in the system in gm. 

(iv) Sludge Age (θc) 

 (a)   

 (b) 
( )

T
C

w R w E

VX

Q X Q Q X
 =

+ −
  

Where,  

XT= The Concentration of solids in the influent of the Aeration Tank called the MLSS, 

i.e. mixed liquor suspended solids in mg/lit. 

V = Volume of Aerator 

QW=The volume of waste sludge per day 

XR= The Concentration of solids in the returned sludge or in the wasted sludge (both 

being equal) in mg/lit. 

Q=Sewage inflow per day. 



XE= The Concentration of solids in the effluent in mg/lit. 

(v) Sludge Volume Index (S.V.I) 

 ob

ob

V
SVI 1000

X
=    

 Where,  

 XOb= Concentration of suspended solids in the mixed liquor in mg/lit. 

 Vob= Settled sludge volume in ml/lit. 

 S.V.I=Sludge volume index in ml/gm. 

(vi) Sludge Recycle and Rate of Return Sludge 

 ( )R R RQ X Q Q t = +    

 =
− t

tR

R

XQ

Q X X
  

 Where,  

 
RQ =Sludge recirculation rate in m3/day. 

tX = MLSS in the aeration tank in mg/lit. 

RX = MLSS in the returned or wasted sludge in mg/lit. 

6

R

10
X

S.V.I
=   

 S.V.I = Sludge volume index in ml/gm. 

·   Specific substrate utilization rate 

    
( )0 E

t

Q Y Y
U

V X

−
=


y e

C

1
U k=  −


 

 y 1 =  for MLSS and 0.6 for MLVSS, ek 0.06=  

  Oxygen Requirement of the Aeration Tank 

( )0 E
2( equired ) W R

Q Y Y
O 1.42Q X gm / day

f

 −
= −  

  

 

 Where,  

 5

u

BOD 5 day BOD
f 0.68

BOD  Ultimate BOD
= = =   

Oxidation Ponds 

➢ Depth → 1.0 to 1.8 m. 

➢ Detention period → 2 to 6 weeks. 

➢ Organic loading → 150 to 300 kg/ha/day. 

➢ Under hot conditions → , 60 to 90 kg/ha/day. 



➢ Under cold conditions. 

• ·Length to width ratio = 2 

• Sludge Accumulation = 2 to 5 cm/year 

• Minimum depth to be kept = 0.3 m. 

For Inlet Pipe Design 

 Assume V = 0.9 m/s 

 Assume flow for 8 hrs. 

For Outlet Pipe Design 

 Dia of outlet = 1.5 dia of the inlet pipe 

Septic Tank 

➢ Detention time = 12 to 36 hr. 

➢  Sludge accumulation rate = 30 lit/cap/year. 

➢  Sewage flow = 90 to 150 lit/capita/day. 

➢ Cleaning period = 6 to 12 months 

➢ Length to width ratio = 2 to 3 m 

➢ Depth = 1.2 to 1.8 m 

➢ Width ≮ 0.9 m. 

➢ Free board = 0.3 m 

( )

( )

  +
=  

  

Sewage flow Detention time
Volume of septic tank 

 Sludge accumulation rate   Cleaning rate
 

CHAPTER-8- DISPOSAL OF TREATED EFFLUENT  

Dilution and Dispersion 

  

𝐶 =
𝐶𝑠𝑄𝑠 + 𝐶𝑅𝑄𝑅
𝑄𝑠 + 𝑄𝑅

 

Where, 

C = Final concentration of that material in the river 

Cs = Concentration of material in sewage 

CR = Concentration of that material in the river 

Qs = Flow rate of sewage 

QR = Flow rate of river 

 Zone of Pollution in River Stream 



 

➢ Oxygen deficit = Saturation DO- Actual DO 

 Saturation D.O at 20oC → 9.2 mg/lit. 

 Saturation D.O at 30oC → 7.6 mg/lit. 

 Saturation D.O at 0oC → 14.6 mg/lit. 

 

➢ The curve showing the rate of depletion with time is known as the Deoxygenation 

curve. 

➢ The curve showing the rate of accumulation of oxygen with time is termed as 

Reoxygenation curve. 

➢ Oxygen Sag curve: In running a polluted stream, deoxygenation and reoxygenation 

occur simultaneously. The resultant oxygen deficit can be obtained by adding the 

deoxygenation and reoxygenation curve algebraically. The resultant curve is known 

as the oxygen sag curve. 

➢ ( ) ( )  
U 5

COD BODOD BODT  

 Where, 

  TOD= Theoretical oxygen demand 

  BOD= Biological oxygen demand 

 COD= Chemical oxygen demand 

 (BOD)U=  Ultimate BOD (YU)   

 Stretcher-PHELPS EQUATION 

  



  

 

  